

藥 品 通 知

藥科字第 9805-001 號

一、 重要訊息通知：

1. 98.05.01 上線新藥

代碼	學名	商品名	規格	適應症	用法
CATI	Otilonium (東洋)	Catilon	40 mg/tab	腸躁症腹痛症狀之緩解	1# bid-tid
POZOL	Pantoprazole (十全)	Pozola	40 mg/tab	幽門螺旋桿菌相關之消化性潰瘍、十二指腸潰瘍、胃潰瘍、中度極嚴重之逆流性食道炎	1# qd
EVOX	Cevimeline(專案申請) (第一三共)	Evoxac	30 mg/cap	修格蘭氏症候群：乾燥症、口乾症	1# tid
ESTR	Estradiol (健喬信元)	Estrade	2 mg/tab	更年期症狀及停經後引起之各種病症	通常成人一天 2mg，20-21 天後至少停藥一星期然後將劑量減至 1mg
ACEA	Propacetamol (生達)	Acetamol	1 g/vial	在無法使用口服投藥方式時，用於疼痛或發燒之症狀治療	1-2g/次 每 4-6 小時一次
FLEET	Fleet Phospho-soda (C.B. fleet)	Fleet Phospho-soda	Phosphoric acid 226.2 mg/ml Dibasic sodium phosphate 345.2 mg/ml	緩解偶發性便秘、手術前 X 光或內視鏡檢查前之腸灌洗	便秘患者 45 ml, 內視鏡檢:45ml bid
SYMB	Budesonide/Formoterol (AstraZeneca)	Symbicort	160/4.5 µg/dose	氣喘、COPD	氣喘：每天 2 次 每次 1-2 劑。COPD：每天 2 次 每次 2 劑。
FLIXO	Fluticasone (GSK)	Flixotide	250 µg/dose	氣喘	成人及 16 歲以上兒童 100-1000mcg, 每天 2 次

LANTUS	Insulin Glargine (sanofi-aventis)	Lantus	100 IU/ml	DM	起始劑量 10 IU, 維持劑量 2-100IU 每天
NIMB	Cisatracurium (GSK)	Nimbex	2 mg/ml/amp	麻醉時之骨骼肌鬆弛	Use by intravenous Bolus injection. Adults: tracheal intubation:0.15 mg/kg administered rapidly over 5 to 10 seconds,the dose produces good conditions for tracheal intubation 120 seconds following injectioon. healthy adult:0.1 to 0.4 mg/kg administered during opioid or propofol anaesthesia. Children:(1 month to 12 years) tracheal intubation:0.15 mg/kg administered rapidly over 5 to 10 seconds,the dose produces good conditions for tracheal intubation 120 seconds following injectioon.The dose of 0.1 mg/kg may produce similar intubation conditions at 120 to 150 seconds. use by intravenous infusion: Adult & children(1 month to 12 years):initial infusion rate of 0.18 mg/kg/hr,maintenance rate of 0.06 to 0.12 mg/kg/hr. reduction of the infusion rate by up to 40% may be required during isoflurane or enflurane aneesthesia. Hepatic & renal impairment: no dosing alterations are required
AGMT625	Amoxicillin/Clavulanic acid	Curam	500/125mg/tab	抗生素	Adult and child>12yr: 1# bid